품 번
Key No.
부품번호
Part No.
Part Name 수량
Q’TY
Remarks Price Cart
00 D14500 Load Block Ass’y 1 0 Chọn
01 C14051 Hook 1 0 Chọn
02 C14052 Sheave 4 0 Chọn
03 C14053 Hook Beam 1 0 Chọn
04 C14551 Thrust Bearing 1 #51332 0 Chọn
05 C14504 Bearing Cover 1 0 Chọn
06 C14505 Hook Nut 1 0 Chọn
07 C14506 Key 1 22x32x280 0 Chọn
08 C14502 Name Plate 2 70ton 0 Chọn
09 C14552 Bolt 2 M16x45 0 Chọn
10 C14508 Sheave Cover 1 0 Chọn
11 616051 Bolt 8 M12x65 0 Chọn
12 011051 Spring Washer 8 M12 0 Chọn
13 131157 Nut 8 M12 0 Chọn
14 C14520 Safety Latch Ass’y 1 0 Chọn
14-1 C14509 Safety Latch 1 0 Chọn
14-2 C14510 Pipe 2 0 Chọn
품 번
Key No.
부품번호
Part No.
Part Name 수량
Q’TY
Remarks Price Cart
14-3 C14511 Rope Bolt 1 0 Chọn
14-4 B14553 Plan Washer 2 M12 0 Chọn
14-5 131157 Nut 2 M12 0 Chọn
14-6 011055 Split Pin 1 ø4x40L 0 Chọn
15 014512 Sheave Shaft 1 0 Chọn
16 014513 Collar 2 0 Chọn
17 014554 Bearing 4 SL04-5030NR 0 Chọn
18 714117 Name Plate 2 0 Chọn
19 C14515 Frame 2 0 Chọn
20 C14516 Key Plate 4 0 Chọn
21 021155 Spring Washer 16 M24 0 Chọn
22 C14553 Bolt 16 M24x45 0 Chọn
23 C14517 Key Plate 4 0 Chọn
24 B14557 Grease Nipple 2 PT1/4R 0 Chọn
25 211051 Spring Washer 2 M16 0 Chọn
26 B14519 Rivet 16 ø4.8 0 Chọn
27 131060 Grease Nipple 1 PT1/8R 0 Chọn